
24IN × 32IN
Premium Three Levels 
Outdoor Prep Station 

Model: PT400
   SKU: 40016









A

B

A

8

9



A

A

B 8

9

Handle Bar

Handle Base

Top Shelf Set

Top Shelf

Top Bracket

Leg

Support Bar

Low Bracket

Bottom Shelf Set

Caster Wheel

Middle Shelf Bracket

Middle Shelf



36 6

Washer



Install four Caster Wheels (7)  to Support Bar (5).
STEP 1

Put cardboard on the floor first!
Place the Bottom Shelf (6) on the cardboard, make sure flat surface 
side face down.
Insert the assemble support bar into bottom shelf.
Refer to picture shown.

STEP 2



A

5
6

A

9

A
C

6

A
C

Install Eight Bolt-A M6X12 on the frame of bottom shelf, tighten all 
Bolts.
Refer to below picture shown.

STEP 3

Install Four Bolt-A M6X12, and Four Washer-C, to fasten the support 
bar.
Refer to below picture shown.

STEP 4



4

5

√

x

4

3

Put the cardboard on the floor first.
Place the Top Shelf Set (3) on the cardboard, make sure stainless steel 
surface face down.
Insert Legs (4) onto short bracket at each corner, refer to picture shown.

STEP 5

NOTE: The MAKE SURE CAN SEE BOTH LARGE HOLE TOGETHER!

Lift the assembled bottom shelf, inserted the bracket of each corner 
into leg.
Press the top part slowly, make sure each corner will be in position.
Refer to the picture shown.

STEP 6

NOTE:
Make sure those two hole 
stay at same side.



4

A A

A
A

4

1
2
3

1

2

3

Refer to picture shown.
Install Eight Bolt-A M6x12 onto each leg, tighten each bolt.

STEP 7

Turn assembled cart around slowly, LOGO face front.
Install the Middle Shelf Bracket (8) to both side of cart, using Four 
Bolt-A M6x12.
Refer to below picture shown.

STEP 8

NOTE: Recommend install the bracket at #2 hole, make sure all bracket 
            install at same level's hole.
            After set up whole table, you can adjust the bracket location if need.



2 A

4

AA
9

A

2
A

1

Install Middle Shelf (9) onto bracket, using Four Bolt-A M6x12, tighten 
all screws.

STEP 9

Insert the (Left side) Handle Base (2) on the left front corner of table, 
install One Bolt-A M6x12 to fasten handle base.



1

2

A

1

A x 3

STEP1

STEP2

STEP3

2

Back Side

Insert the Handle Bar (1) into assembled handle base, please pay 
attention about the handle lock design.
Then place another handle base on the table, meanwhile insert handle 
bar into this handle base.
Install Two Bolt-A M6x12 to the handle and tighten all bolts

STEP 10

Assemble right side handle with the same way



4

A

BB

B

B x 6 Install Four Step Screw-B at each side of table, total 6 pcs.



1

2

3

FINISH PRODUCTS




